TUV Rheinland Nederland B.V.

Return address: P.O. Box 2220, 6802 CE ARNHEM, The Netherlands

Estillon B.V.

Att. Mr. A. Philipsen
Linie 25

5405 AR UDEN
The Netherlands

Testreport

Project number: 89211109
Report number: 89211109.01br

Received:
A textile floor covering, marked as: “Kalina LVT?”;

I'UV-reference: MT17-139616.05
The sample have been received on 07/02/2017.

An underlay system, marked as: “Floorfixx Smart”:
TUV-reference: MT17-139616.04
The samples have been received on 07/02/2017.

Sampling procedure:
The samples are selected by the applicant. The test house has had no influence on the
sampling procedure.

Order:
Classification of burning behaviour according to EN 13501-1:2007+ A1:2009.

Test methods: Ignitability of products subjected to direct impingement of flame (ISO
11925-2:2010/C1:2011) and determination of the burning behaviour using a radiant
heat source (ISO 9239-1:2010)

Results:
See page three and four.

Appendix:
See page five up to and including twelve.

TUVRheinland®
Precisely Right.

TUV Rheinland Nederland B.V.
The Netherlands

Postal address:
P.O. Box 2220
6802 CE ARNHEM

Parking and delivery:
Westervoortsedijk 73
6827 AV ARNHEM

www.tuv.com/n|

T +31 88 888 7888

Jaring.de.Wolff@nl.tuv.com

Date
08/03/2017

Project number
89211109

Report number
89211109.01br

Phone number client
+31 (0) 24 648 53 48

Fax number client
+31(0) 24 648 53 49

Article
Floorfixx Smart & Kalina LVT
(glued)

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,
dated November 17th 2010.
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Date
08/03/2017
PRODUCT IDENTIFICATION Proi
roject number
89211109
Name : Floorfixx Smart*
Report number
Total thickness (mm) D 8.1 89211109.01br
Total mass (gr/m?) 1 4615%* Article
Density (kg/m?) : 569%* Floorfixx Smart & Kalina LVT
* Applicant’s declaration (glued)
** Determination by the test house after conditioning to constant mass is achieved. P
age
212

Figure 1, Picture of the received sample

Name : Kalina LVT*
Total thickness (mm) 1 2.5%*

Total mass (gr/m?) s 4252%%
Density (kg/m?) : 1709**

* Applicant’s declaration
** Determination by the test house after conditioning to constant mass is achieved.

Figure 2, Picture of the received sample
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Date
08/03/2017
TEST RESULTS Project number
89211109
Ignitability of products subjected to direct impingement of flame
Method EN ISO 11925-2 :2010/C1:2011 Report number
89211109.01br
Date of testing : 28/02/2017 Article
Conditioning time, climate  :> 7 days, 23+2 °C and 50+5 % Floorfixx Smart & Kalina LVT
Description of substrate : Fibre cement board, 8+2 mm, 1800+200 kg/m? (glued)
conforming to EN 13238. Page
Flame application : Surface. 3,192
Flame application time : 15 seconds.
Orientation: Length Width
Total burning time! 15 15 15 15 15 15
Flame tip reaches 150 mm (s) No No No No No No

Extent of damaged area, length (mm) | 65 62 62 68 70 70

Extent of damaged area, width (mm) 15 15 15 14 15 15

Material melts (yes/no) Yes | Yes | Yes | Yes | Yes | Yes
Shrinks away? (yes/no) No | No | No | No No No
Glowing’(sec) No | No | No | No No No
Flaming debris (yes/no) No No No No No No
Ignition of filter paper (yes/no) No No No No No No

1 Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement
2 Shrinks away from flame without being ignited
3 The time at which it occurs and its duration

Determination of the burning behaviour using a radiant heat source
Method EN ISO 9239-1:2010

Date of testing : 03/03/2017 and 06/03/2017

Conditioning time, climate  : > 5 days, 23+2 °C and 50+5 %

Description of substrate : Fibre cement board, 8+2 mm, 1800+200 kg/m?
conforming to EN 13238.

Sampling procedure : By contractor.

Description of cleaning used : None.

Fixing method : The tested product combination (underlayment and

floor covering) is glued with Uzin KE 66 on 28/02/2017.

TCSt. Flame spread CRF Peal hg.h ¢ Smoke production

sp.ec1mf?n, (cm) (W/m?) attenuation (%.min)

orientation (%)

1, Length 12.0 10.3 34.0 163

2, Width 13.0 10.2 333 145

3, Width 13.0 10.2 30.4 131

4, Width 12.0 10.3 34.8 125

Mean, Width 12.7 10.2 32.8 134

Specimen 1, 2, 3 and 4: Flashing, transitory- or sustained flaming are observed.
Specimen 1, 2, 3 and 4: Extinguished naturally before the end of the test duration
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CONCLUSION

According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned
quality “Floorfixx Smart & Kalina LVT (glued)”, in relation to its reaction to fire
behaviour is classified: By,

The additional classification in relation to smoke production is: s1.

The aforementioned quality meets the requirement of reaction to fire classification:
Bﬂ -5l

Precisely Right.

Date
08/03/2017

Project number
89211109

Report number
89211109.01br

Article
Floorfixx Smart & Kalina LVT
(glued)

Page
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The classification is valid for the following end use applications:
- End use substrates of classes Al and A2-s1,d0.
- Glued down with Uzin KE 66.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are
not intended to be the sole criterion for assessing the potential fire hazard of the
product in use. The method might not be suitable if the product is exposed to much
larger flames or heat radiant sources.

The validity of this report will expire directly after alterations or modifications of the
examined product (combination)(s) and/or the criteria. This report shall not be
reproduced, except in full, without the written approval of the testing laboratory.
This document does not represent type approval or certification of the product.

Author:
Mr. M. A. van de Viekkert

LU

Al rights reserved.

Review:
Mr. J. de Wolff

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
Photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V. The results are based upon the samples received and have not to be representative for the
total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions Jor Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded beiween the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
(End of report)



Flooring Radiant Panel Single Specimen Report

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repart produced with the Fire Testing Technolugy ERPSoll softwan:

:MT17-139616.04 met M117-139616.05 Floorfixx Smart met

Standard : ENTSO 9239-1:2010
Laboratory : TUV Rbeinland Nedertand B.V,
Sponsor 892111909 Estillon
Datc of test Mar. 02 2017
Specimen description

LV1 bovenvloer
Test name :# Prod 1
File name : DAFRPFILES 1 7030001.CSV
Test number in series °4

Flux calibration file name

: CAFRPSOFT2.9ACALIBWFLX1 H03.CSV

Thickness (mm) ;106

Density (kgim') 12278

Test duration 12 mimstes 16 seconds (736 8)
Substratc used? : Yes

Substrate : Calcium silicame

Fixing method - adhesive

Conditioned? : Yos

Conditioning temp. (°C) ;23

Conditioning RH (%) 150

Test Results

Time to ignition

Time to flameoul

Extent of burning (mm)

Critical flux at extinguishment (kW/m?)
HF-1Q (kW/m?)

HF-20 (kW#hn?)

HF-30 (kW/m?)

Flame spread at 10 minutes o)
Flame spread at 20 minutes {mm)
Flame spread at 30 minutes {mm)
Peak light attenuation (%)

Time to peak light auenuation
Totat integraved smoke {%5.min)
Potential classification

Smoke praduction classification

Theae resalls relate anly to the bek

: 2minutes 03 seconds (123 5)

: 12 minutes 12 seconds (732 s)

: 120

110.34

: 10.49

: Not calculated (test duration < 20 minutes)
: Not calenfated (test duration < 30 minutes)
:Ho

Not measured

: Not measured

13399

: 4 minutes 15 seconds (255 5)
: 16346

T AR

G |
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v oF the prod

sisker 1he particular conditi

sre not introded 6 be: the sol eriteriun fur assexsing the putentind fise hazang of the product in use

of the tesy; Lhey

pgs |

TUVRheinland®

Precisely Right.

Date
08/03/2017

Project number
89211109

Report number
89211109.01br

Article
Floorfixx Smart & Kalina LVT
(glued)

Page
5112



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repon preduced with the Pire Testing Terhology FRPSnl soliware

g

3

40

TransmlssionfAttenuation %)

Testname - # Frod |
: DAFRPFILES\7030001.CSY

File name

&0
Ha
160
210
260
310
360
410
460

Conunents
Specimen extinguished naturally,

“These resulls selule anly to the hebaviour of e speciingns of the grodier wyder he particntar conditioes of the test: they

222
335

L4
10.5
9.7
8.8
8.0
71
6.4
51
42

Smoke Graph
Wmﬂ‘\my‘w‘m*ﬁwkw
50 7.5 10.¢ 125

Time (min}

Rake Results

Pogition (mm) Time {s) Flux W/m*) Qsb(MIim®) Position {mm) Tims {3) Flux (kWim?) Qb {MIim?}

2.523
3.514

519
560
619
(il4]
716
760
E19
R60
210

wre ok inbended B b fhe sofe erterso, for assestang the potentiad fire hazard of the produset in nse,

15.0

W2
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Project number
89211109

Report number
89211109.01br

Article
Floorfixx Smart & Kalina LVT
(glued)
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Precisely Right.

Date
08/03/2017

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Repors prodoend with the Fire Testug Technukigy FRPSoR soRwime page | 89211109
Report number
Flooring Radiant Panel Single Specimen Report 89211109.01br

Article

Standard L BN 180 9239-1:2010 Floorfixx Smart & Kalina LVT

Laboratory TOV Rheinland Nederland B.V. (glued)

Sponsor : 89211109 Estitlon

Date of test : Mar. (03 2017
Page

Specimen deseription P MT17-13%61 6.04 met MT17-139616.05 Floorfixx Smart met 712

LVYT bovenvlacr

Test name # Cross 2

Filc namc DMFRPFILES17030002.C8V

Test mumber in seties 14

Flux calibration file nume  : CAFRPSOFT2. 9A\CALIBWLX17003.CSV

Thickness {rum) ;10,6

Density (kgfm?®) 12278

Test duration 12 minutes 27 seconds (747 5)
Substrate used? : Yos

Substrate Calcium silicate

Fixing methad : adhesive

Conditioned? Yes

Cenditioning temp, (°C) +23

Conditioning RH (%) 1350

Test Resulis

Time to ignition + 2 minutes 03 scconds (123 5)

Time to flameotst ¢ 12 minwes 25 seconds (745 s)

Extefit of burning (rim) 1130

Critical flux at extingvishment (kWim? ;1019

HF-10 (kWim?) 10.19

HF-20 (kW/m?) : Not calculated (test duration < 20 minutes)
HF-30 (kW/im?) Mot caloulated (test duration < 30 minutes)
Flame spread a1 10 minutes (mm) =130

Flame spread at 20 minutes (mm) : Not measured

Flame spread at 30 minuies (rim) ; Nol measured

Peak light aticnuation (%) 333

Time to peak light attenpation : 3 minuteés 56 sceonds (236 5)

Total integrated smoke (Y6.tin) : 144.62

Potential classification 1 A2(R)B{M)

Smoke productien classilication sl

These results selate andy to the bebaviuue of the spectmens of the product under the partiowlar consdations of the fest; they
are i interded to be the sale esiteziob for usyessang the potential fire hazand of the produet in use,
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Precisely Right.

Date
08/03/2017

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Repar produeed witstte Fuse Tesiag Technnlogy FRISoh soliware page 2 89211109
_ Report number
Smoke Graph 89211109.01br
160
Article
) Floorfixx Smart & Kalina LVT
80
& {glued)
£
o
.§ 80 Page
9 8/12
-‘g 40
£
A
E 201 Joe
£
QSR
0.0 2.5 5.0 7.5 10.0 125 15.0

Time (min)

Tesiname ¥ Cross 2
File name : DAFRPFILESU 7030002.C5V

Rake Results
Position {rie) Time (s) Flux (kWim?) Qsb {MI/m?)  Position (mum) Time {53 Flux ®WImY Qub (MSfm?)
o4 277 14 14 10 B 35
110 kit 16.5 3158 560 29 -
160 - 9.7 - 6t B 25
210 88 - 6611 21
260 - 8.0 - 10 - 1.7
I - 71 - 760 135 -
360 - 6.1 810 . 14 .
410 - 5. 566 - 12 -
466 - 4.2 ['F 4] 1.0
Comments

Specitnen extinguishcd naturally.

Thicze resuhis relate oy fo the buiavioe of fie specimens of the peoduct usdes the paicster conditions of (he test: they
ure ok Enteraded o be the sole eriterion fr ssessing the potential fire hazard of e progdust in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repoct producet with Bie Fies Teating Technukeygy FRPSof software ppe

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen deseniption
LNT bovenvloer
Test name

File name

Test numbser in series

Flux calibration file natne

Thickness (mm)
Density (kg/m*)

Test duration
Substraie used?

: BN 150 9239-1:2010
+ TUV Rheinland Nederland B3.V.

%9211109 Estillon TLC
Mar. 06 2017

:MT17-139616.04 met MT17-139616.05 Floorfixx Smart met
c#Cross 3

: DAFRPFILES 7030007.C5V

g

: CAFRPSOF T 9AVCALIBWWLN 17003.CSV

1106
: 2278

: 12 minutes 15 seconds {735 s)

Yes

Substrate : Calcium silicate

Fixing method : adhesive

Conditioned? 1 Yes

Conditioning temp. (°C)  :23

Conditioning RH {%) 50

Test Results

“Time to ignition ¢ 2 minutes (4 scconds (124 5)
Time to flameout i 12 minutes 13 seconds (733 5)
Extent of buming (mim) (130

Critical flux al extinguishment (kW/m®)  :10.19

HF-10 {(kWim?) : 10,19

HF-20 (kW/m%)
HF-30 (kW/m?)

: Not calculated (test duration < 20 minutes)
: Not culeulated (lest duration < 30 minutes)

A TUVRheinland®
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Date
08/03/2017

Project number
89211109

Report number
89211109.01br

Article
Floorfixx Smart & Kalina LVT
(glued)

Page
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Flame spread at 10 minutes {mm)
Flame spread at 20 minutes (mm}
Flame spread at 30 minutes {mm)
Pesk light attenuation (35)

Time to peak light attenuation
Total integrated smoke (%.min)

Potential elassification
Smoke production classification

(130

: Not measured

: Not measured
13042

: 4 minotes (2405)
;130,71

: AZ(N)YB()
HEY |

These results selute anly 3o dhe behaviour of the specimens of the produet under the particelar conditions of the test; they
are nek intsnded (0 be the sole criterinn for assessing the patentinl fire hazard of the prvfuctin s,
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Precisely Right.

Date
08/03/2017

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Beputl produced with the Fire Testing Technology FRPSof sofrwore puge 2 89211109
. \ Report number
Smoke Graph 89211109.01br
100
Article
Floorfixx Smart & Kalina LVT
80
F (glued)
5
€ 60 Page
=1
5 10/12
=
2 4
5 !
8
§ 20
=
£
0 e
[1X2] 25 5.0 1.5 10.0 12,5 15.0
Tlrve (min)
Test name : # Cross 3
Filename : DAFRPFILES I 7030007.C5Y
Rake Resulis
Position (mm) Time (s) Flux (kWim') Qsb (Mm% Position (mm) Time (5) Flux (kW) Osb (MIimwe)
] 217 itd 2.466 S0 is
110 292 10.5 34063 560 - 29 -
160 - 9.7 - (114 - 25
210 8.8 . 660 - 21 -
260 &0 = vio - 1.7 -
31 - 7.1 760 - 1.5
36 6.1 810 - 1.4 -
410 - LN} - a0 - 1.2
461 - 42 om - 1.0 -

Comments
Specimen extinguished naturally,

“Fhese sesnlis relate only 1 the hehaviowr of e specitens of the producet snder the pustieuler conditions of the losi; thesy
wre ok interxded to he the solo eeitezion for essessing e potentin fire hazard of the pradurt in ase.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repont pruduced widli e Fire Testing Technobogy FRPS0? sofiware

Flooring Radiant Panel Single Specimen Report

Stanclard r EN ISO 9239-1:2010
Laboratory - TUV Rheinland Nederland B.V.
Sponsor :+ 89211109 Estiflon TLC

Date of test  Mar, 06 2017

Specimen description
L¥T bovenvioer
Test nammie

File namc

Tost number in seriss

Flux calibration file name

L MT17-139016.04 met MT17-139646.05 Floorfixx Smart met

:#Cross 4
: DAFRPFILES 1 7030008.C5Y
4

 CAFRPSOFTZ.9ACALIBFLX 17003, CSV

Thickness {mim) ;10,6

Density (kg/m?) 12278

Test duration : 12 minutes 24 seconds (744 §)

Subsirale used? I Yes

Substraic Calcium silicate

Fixing mathod : adhesive

Conditioncd? Yes

Conditioning temp. (°C) 23

Conditioning RH {%) 50

Test Resulis

Timc to ignition 1 2 minuies 07 seconds {127 §)

Time to flameout 12 minutes 21 seconds (741 §)

Extent of buming (mm) 2120

Critical flux at extinguishment (kW/m®) : 1034

HF-10 (kW/m?) 10.34

HF-20 (:W/m?) - Not caleulated (test duration < 20 minutes)
HF-30 (kW/m®) + Not calewlated (test duration - 30 minutes)

Flame spread at 10 minutes {mm)
Flame spread at 20 minutes (um)
Flame spread at 30 minutes (mm)
Peak light atienuation {%)

Time to peak light atfenuation
Tofal integrated smoke (%%.min)

Potential classification
Smoke production classification

120
Not measured

: Not measured

13479

;4 minutes 09 seconds {249 s)
012528

: AXNBT)
HE1 |

Thse resulis relate only to the behaviour of the specimens of the product under the particulsr cundilions of the wst; they
are not intended 40 be the sale criterion for assessing the potential Gre haesrd of the preduct io use,

page
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Date
08/03/2017

Project number
89211109

Report number
89211109.01br

Article
Floorfixx Smart & Kalina LVT
(glued)
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Precisely Right.

Date
08/03/2017

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

89211109
Report preduced with the Fire Testing Tochnelogy FRISoft soRwane pane 2
Report number
89211109.01br
Smoke Graph
100 Article
Floorfixx Smart & Kalina LVT
lued
o (glued)
Page
60 12/12

Transmission/Attenuation (%)
8 &

0.0 25 5,0 75 10.0 125 15.0
Time (minj

Test name - % Cross 4
File name : DAFRPFILES\1 7030008.C5V

Rake Results
Pugition (mm} Time {s) Flox AWm® Qsb (MVm®) Pesition {mamy Timoe () Flux (kW% sl (MJfm?)
GO 225 114 2557 Sho - s
110 280 0.5 2.937 560 29 -
160 - 9.7 - 610 25 .
210 . 28 650 - 21 .
260 - 2.0 - 710 - 1.7 -
310 7. - 70 1.5
380 - 6.1 810 - 14 -
410 5 860 - 12
460 - 4.2 90 19
Comments

Specimen extinguished naturally,

These results relate only to the bebavieur of the specimens ol the prodtast under the particubie sundilaons of the test; they
are pot imended 19 be the sole eriterion for assssing the potential fire hizand of the produet in use,



